

**MARYLAND LOCAL HEALTH DEPARTMENT MEDICATION AND DEVICE
FORMULARY FOR LHD NURSE DISPENSING**

Revised: August 2021

All generic drugs are in lower case.

ANTIFUNGAL
fluconazole (Diflucan)
ketoconazole (Nizoral)
miconazole (Micatin, Monistat, Micozole)
ANTI - INFECTIVES (Systemic)
amoxicillin & clavulanate potassium (Augmentin)
amoxicillin (Trimox)
ampicillin (Principen)
azithromycin
bicillin - dispensed to patients for community providers to administer
cefixime (Suprax)
Cefpodoxime (200 mg)
cephalexin (Keflex)
ciprofloxacin (Cipro)
clarithromycin (Biaxin)
Clindamycin
doxycycline (Vibramycin)
erythromycin (E.E.S., Eryc, EryPed)
levofloxacin (Levaquin)
metronidazole (Flagyl)
moxifloxacin (Avelox)
nitrofurantoin (Macrobid)
ofloxacin (Floxin)
penicillin V potassium (Pen V K, Veetids)
sulfamethoxazole/trimethoprim (BactrinDS/SeptraDS)
tetracycline (Sumycin)
ANTI – TUBERCULAR
amikacin (amikin) -dispensed to patients for community providers to administer
aminosalicylate sodium (Para-Aminosalicylate Sodium, PAS)
bedaquiline (Sirturo)
capreomycin (Capastat) (dispensed to patients for community providers to administer)
clofazimine (Lamprene)

cycloserine (Seromycin)
delamanid (Delytba) – requires FDA approval for compassionate use
ethambutol hydrochloride (Myambutol)
ethionamide (Trecator-SC)
isoniazid (Nydrazid)
linezolid (Zyvox)
pyrazinamide (Tebrazid)
Pretomanid
rifabutin (Mycobutin)
rifampin (Rifadin)
rifampin/isoniazid (Rifamate, IsonaRif)
rifampin/isoniazid/pyrazinamide (Rifater)
rifapentine (Priftin)
streptomycin - dispensed to patients for community providers to administer)
ANTIVIRAL
acyclovir (Zovirax) <i>{also under TOPICAL as an ointment}</i>
Biktarvy (bictegravir 50mg/emtricitabine 200mg/tenofovir alafenamide 25mg)
Descovy (emtricitabine 200mg/tenofovir alafenamide 25mg)
Dolutegravir
Dovato (dolutegravir 50mg/lamivudine 300mg)
famciclovir (Famvir)
ganciclovir (Cytovene)
oseltamivir (Tamiflu)
Raltegravir
Symtuza (darunavir 800mg/cobicistat 150mg/emtricitabine 200mg/tenofovir alafenamide 10mg
tenofovir DF and emtricitabine (Truvada)
valacyclovir (Valtrex)
zanamivir (Relenza)
ASTHMA
albuterol (Proventil, Ventolin)
fluticasone (Flovent, Flonase)
DRUG DEPENDENCY *Can only be dispensed by nurses working within LHD's with approved Opioid Treatment Programs.
buprenorphine (Sebutex)*
buprenorphine and naloxone (all varieties: oral, film, buccal, sublingual) *
bupropion (Wellbutrin SR) <i>(also under smoking deterrent)</i>
clonidine
disulfiram (Antabuse)

gabapentin
hydroxyzine
loperamide
methadone (Dolophine)
naloxone (Narcan)
naltrexone (Revia)
ondansetron
paroxetine (Paxil)
GASTROINTESTINAL
calcium carbonate (Tums)
magnesium hydroxide & aluminum hydroxide (Maalox)
GYNECOLOGICAL (contraceptives)
ethinyl estradiol & desogestrel (Ortho-Cept)
ethinyl estradiol & drospirenone (Yasmin, Yaz)
ethinyl estradiol & ethynodiol diacetate (Demulen)
ethinyl estradiol & etonogestrel (Nuvaring)
ethinyl estradiol & levonorgestrel (Alesse)
ethinyl estradiol & levonorgestrel (Aviane)
.03 mg ethinyl estradiol & 0.15mg levonorgestrel ethinyl (Nordette, Portia)
.03 mg ethinyl estradiol & 0.15mg levonorgestrel ethinyl estradiol & levonorgestrel (Seasonale, Jolessa) 91 pills
ethinyl estradiol & levonorgestrel (Tri- Levelin, Triphasil)
ethinyl estradiol & norelgestromin patch (Ortho Evra, Xylane)
ethinyl estradiol & norethindrone (Brevicon, Modicon)
ethinyl estradiol & norethindrone (Loestrin)
0.035mg mg ethinyl estradiol & 1mg norethindrone ethinyl estradiol & norethindrone (Norinyl, Ortho-Novum, Cyclofem)
ethinyl estradiol & norethindrone (Ortho-Novum 7/7/7)
ethinyl estradiol & norethindrone (Ovcon)
ethinyl estradiol & norethindrone (Tri-Norinyl)
ethinyl estradiol & norethindrone acetate (Estrostep Fe)
ethinyl estradiol & norethindrone acetate (Junel)
ethinyl estradiol & norethindrone acetate & ferrous fumarate (Junel - Fe)
ethinyl estradiol & norgestimate (Ortho Tri-Cyclen and Tri-Sprintec)
0.18 mg norgestimate and 0.025 mg ethinyl estradiol and 0.215 mg norgestimate and 0.025 mg ethinyl (Ortho Tri-Cyclen Lo; Tri-Lo-Sprintec; Tri-Lo-Marzia)
ethinyl estradiol 35 mcg & norgestimate .25 mg (Ortho-Cyclen, Sprintec, MonoNessa)
ethinyl estradiol & norgestrel (Lo Ovral)
1.5 mg levonorgestrel (Plan B, My Way)

medroxyprogesterone (Provera)
medroxyprogesterone acetate & conjugated estrogen
0.35 mg norethindrone (Camila, Micronor, and Errin)
Seasonique
ulipristal acetate 30 mg (Ella)
IMMUNOLOGICAL
human diploid cell vaccine/HDCV (Imovax)
purified chick embryo cell vaccine/PCEC (RabAvert)
rabies immune globulin (RIG) (Imogam Rabies HT)
rabies vaccine adsorbed (RVA) (Rabies Vaccine Adsorbed)
NUTRITIONAL
calcium
calcium with vitamin D
ferrous sulfate
folic acid
multiple vitamin
multiple vitamin with folic acid
prenatal vitamins
pyridoxine (Vitamin B6)
pyridoxine (Vitamin B6) 50 mg tablets
PAIN
acetaminophen (Tylenol)
acetylsalicylic acid (Aspirin)
ibuprofen (Advil, Motrin)
naproxen (Aleve)
SMOKING DETERRANT
bupropion (Wellbutrin, Zyban) <i>(also under drug dependency)</i>
nicotine gum, patch, inhaler (Nicotinx, Nicotrol)
Nicotine lozenge (Commit)
varenicline (Chantix)
STEROIDS
dexamethasone (Decadron)
prednisone
TOPICAL
acyclovir ointment (Zovirax) <i>{also under ANTIVIRAL}</i>
bacitracin (Baciguent)
betamethasone/clotrimazole (Lotrisone)

clindamycin cream (Cleocin) <i>{also under VAGINAL}</i>
clotrimazole (Lotrimin, Mycelex)
hydrocortisone (Medi-cortisone)
imiquimod (Aldara)
Metronidazole (0.75%) gel
mupirocin (Bactroban)
neomycin <i>{also under EENT (OTIC) as neomycin solution}</i>
Nystatin and Triamcinolone Acetate Cream
permethrin (Elimite, Lice, Nix)
permethrin cream 5%
podofilox (Condylox Gel)
pyrethrins (RID)
VAGINAL
clindamycin (Cleocin) <i>{also under TOPICAL}</i>
clotrimazole (Gyne-Lotrimin,Mycelex)
metronidazole vaginal jelly (Metrogel)
miconazole (Monistat)
terconazole (Terazol)
OTHER
diphenhydramine (Benadryl)
potassium iodide
DEVICES
condoms (male and female)
dental dams
diaphragm

Original date 08/26/02

Latest revision: 8/12/2021